_I{IONDER TEST REPORT

Report No.: WDX24040898ENR2 Date: Jul. 31, 2024

Applicant: The BigEye Lamp Company A Division of Mattingly Low Vision, Inc

Address: 135 Rio West Drive, Bldg B El Paso, TX 79932

The following information was (were) submitted and identified by client;

Sample Name: Big Eye Lamp Gooseneck, Poles, Bases and Connectors

Number of Sample: Spcs

Style of Sample: M14, M14L, 010, 014, 1418, 1418L, M14C, M14CL 010C, 014C, 1418C, 1418CL
518C, 518CL, 310, 310L, 518, 518L, 3518, 3518L
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Sample Received Date:  Apr. 17, 2024, Jul. 25, 2024
Completed Date: Jul. 29, 2024

Test Result(s): Please refer to next page(s).

Test Requested and Conclusion(s):

Page:1/7

No. Test Sample Standard(s) and Requirement(s)

Conclusion(s)

Signed by

Tested materials of | RoHS 2.0 Directive 2011/65/EU and its
submitted samples | Commission delegated Directive (EU) 2015/863
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GUANGDONG WONDER TESTING " loor 6. No.14,Gaoxin Road, Huadu District, Guangzhou City,Guangdong Province, China, 510820

INTERNATIONAL CO., LTD.

F-mail; wd@wdwonder.com Tel: 86-020-8689 0001
Fax: 86-020-8689 6998 Website: hitp./fwww.wdwonder.com
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